L implicity

3!

Mfrs. No. 494-3112 MANUAL LIFT
Mfrs. No.495-3112 POWER LIFT

SOVEREIGN

RIDING TRACTORS

VARIABLE SPEED DRIVE

TP - 1301

SIMPLICITY MANUFACTURING COMPANY, UTHO N LA



WARRANTY

The vompany warrants Simplicity Products tobe [ree from delects in mxlerial and workmanshlp except
the ompiny makes no wercanly express or implint with respect 1o tires, engines and engine aecesso-
rirs which penerally are warranted by their respective manufaclurers. Any part covered hy this war-
ranly which is proven defeclive within one year, onder normal wse, Deom date of purehase, will e
replavind [md: of charge, [odn Port Washington, Wisconsin, provided sach parl is eetoroed 1o factory
Lransporiation charges propaid eod is feomt (o be defeclive opon esxaminatbon @ the [belooy. The
compny s acd oblljaled under this warranly to hear cost ol laber er delivery charewes in replacement
aof deleellve pords.  This warrooly does ool apply Lo any Simplicity Prodocts aitered oulside of Sim-
plicity's factory. Such replacement of defective parls shall he the exelysive remetly aned in no event
shall Simplicity be lighle lor consegoential damages. EXCEPT AS SPECLFICALLY PROVIDED HERE-
IN, THERE ARE NOWARRBANTIES WHICH EXTENDBEYONDTHE DESCRIFTION ON ANY SIMPLICITY
IO eT.

Should warranly sordice be necessary, the information below should e presented to Lhe aothoc-
teotd SIMPLICITY I*aler.

Coslame s MWme:

Arlelreegs

Blr. Ne. Scerial Nao.

IEme  1erchased

Turehasid  From

Addross

Engime Model Wa., Serial No. Type Mo.

Tw aldain’ neplacemenl pacls from dezber, advise goantity, pord mumbee and Qeseriplion.

J A . s v
FOR YOUR SAFETY

1 ALWAYS LTOF ENGIKE BEFORE
LEAVING MACHINE

2 ALWAYS 3TOF ENGINE BEFORE
SERVICING OR ABJUSTING
' WACHINE OR EQUNPMENT

1 ALWAYS WEEP HAWDS. FEE?
AND CLOTHING AMAYT FROM
FOWER-DRIVEN PARTS
dr A AN A B




PACKING

This tractor is delivered complete in one car-
ton. The carton contains:

1 - Tractor Assembly

1 - Hood Assembly

1 - Steering Wheel (secured to side of tractor)
1 - Hardware Pack

Should any shortages of the abave items oc-
cir, advise by stating packers number listed on
green packing slip, serial number of tractor, part
number and description of jtems missing,

ASSEMBLY
REAR LIFT GROUP

The Rear Lift Group is to be irstabled in the
follawing manner:

1. Remove 3 hex capserews from [eft side of
tractor as shown in Figure 1.

2. Swing hitch member outward and install
lift assembly as shown. Return hitch member to
origiral position and replace hex capscrews. See
Figure 2, '

3. Inmsert right end of lift assembly into hole
in right hitch member and position lift assembly so
that collar is flush against sight hitch member. Po-
sition collar on left side of lift assembly so it is flush
against left hitch member. Tighten socket head set-
screw with Allen wrench, See Figure 3.

4. Connect lift assembly to rear lift group.
Secure with cotter pin. See Figure 3.

5. Adjust rear Iift rod so that there is clear-
ance between the grar case and the lift assembly
when the lift lever is in the forward, latched posi-
tion.  Also adjust rod so that the lift assembly will
strike the gear case hefore the lift lever strikes the
air cleaner on engine when lift lever avertravels for-
ward.

BATTERY

Remave battery from tractor, Service as stat-
ed in the battery instructions. Replate and secure
battery in tractor,

STEERING WHEEL

Remove steering wheel from side of tractor.
Assemble stecring wheel on the steering shaft uging
the woodruff key and setscrew which is provided in
the hardware pack. Assemble steering cap over hub
of steering wheel.

HOOD

Remove the hood assembly from its container.
Mount kood on the tractor using the (4) thumhb
screws provided in the hardware pack.

_'_._’_,/--"‘—H ‘ .'-';\'f":.'. ;3_. -

e

HEX. CarsCREW—ID ﬁﬁ II"' %
!

s

) ?“_..

S
L5
sf L

e HITCH MEMEER

WAt

ATTACH FTQ
HAMNDLE HERE

REAR L'FT GROUP

Figure 2




The transmission has a capacity of 1.1/2 gts.
of SAE 90 cil and is filled at the factory. It will not
normally require replenishment, but occasionally
check dram plug for tightness and axle tube oil seals
for leakage. Maintain oil level at lower edge of fill-
er plug hole. Remove vent plug from top of trans-
mission and allow oil to settle to normal level be-
fore checking. Sce Figure 7.

ENGINE LUBRICATION

Service sir cleaner and crankecase as recom-
mended in Engine Service Manual. Be sure air elean-
er is maintained in clean condition. MNever use oil in
crankcase for more than 25 hours of operation. See
Figure }1. CLEAN AIR AND CLEAN ENGINE
OIL WILL GIVE LONG TROUBLE FREE OPER-
ATION, DIRT WILL RUIN YOUR ENGINE IN A
SHORT TIME. A funnel and extencion are included
with the tractor for use in changing oil.

The bevel gear housing has a capacity of one
pint of SAE 90 oil and = filled at the factory. It
will not normally reguire replenishment, but acca-
sionally check drain plug for tightness and oil seals
for leakage, Keep oil up to lever of filler plug. See
Figure 8,

TRACTOR LUBRICATION

The tractor has a total of 3 grease fittings
which require lubrication with general purpose au-
tomotive grease. Use g standard grease gun for the
following fittings:

{2) Front Spindles - Figure 4
(1} Rear Axle Tube - Figure 7

Before lubricating, wipe each grease fithing
with a rag to prevent grit and dirt frem being car-
ried into beanings with new grease.

e
R e 3

. h
- Lo E - o
AR ek e v S

Ewaringe lrll factory peaswd, At st ﬁww,
clean end rapack with bearing gresas,

Figure &




FILLER FLUG

Figure 7

STARTING ENGINE

1. Face gear shift lever in neutral position.
See Figure 9. (Be sure tractor is on level ground
and will not raoll away in neutral. Apply parking
hrake). '

2. Pull cheke knoh cut, Sece Figures 9 & 10,

3. Set throtile lever in mid position ard turn
ignition key clockwise to start enginc and release.
See Fipure 9. As engine warms up, push choke
knob in. Pull thyottle knob out to desired posi-
tion and turn to lock, '

TO STOP ENGINE

With clutch disengaged, place pear shift in any
gear and turn ignition key eounterclockwise to ver-
tical (Off) position. Engage clutch to hold tractor
in parked position and remove ignitien key for
safekeeping. Apply parking brake,

STEERING WHEEL
THROTTLE KNDE

-
l [ [ B AMMETER
[e) | =y :
y G ] IGRITION LOGK
1
CHOKE ] )
KNOB [J— SHIFT LEVER




Figura 10

CGiL CRAIN

CLUTCH & BRAKE FEDAL

Figure 11

OPERATION OF TRACTOR

To place gear shift in-desired gear range, de-
press the combination brake and clutch pedal o
cated on right hand side of tractor. See Figure 11,
When pedal is depressed, move shift lever to de-
girted position (See Figure 9) and gradually release
pedal unti clutch is engaged. When shifting from
one range to another, pause briefly in neutral be-
fore completing shift. Set throttle lever to obtain
desired speed. See Figure 9,

PARKING BRAKE

To operate the parking brake, hold the hrake
pedal depressed and dlide the parking brake lever
all the way to the rear of its slot and turn the lever
in a clockwise direchion until it is ight. Refer to

Figure 12.

To telease the parking brake, turn the parking
brake lever in a counterclockwise direction until the
brake pedal is released.

CLUTCH ADJUSTMENT

Position the locknuts to Ieave a space of about
7/8" hetween them and the end of the rod guide
with variable speed lever in “low speed podtion”.

FARXING ERAKE




Figure 14

BRAKE ADJUSTMENT

Should bruke adjustment be neeessary on the
Sovereipm tractor, follow the instroetions as listed
under the CLUTCH, BRAKE AND BELT AD-
JUSTMENTS for Lhe variable speed.

RIGHT HAMD
WHEEL HUB
r—

CAUTION
OO NOT APPLY MORE THAN 30 FT. LBS.
TO THE ADMSTING CAPSCAEWS!

Figure 15
DIFFERENTIAL

The tracteris cquipped with a eontrolled (rac-
tion differential. Tightening the hex head capscrews
in the right hand wheel Lub (Sce Figure 15), pro-
vides pressurc against a nylon phug and sleeve around
the tractor axle and prevents cxcessive wheel slip-
page when the tractor is being used under abnormal
conditions. The adjusling eapscrews are sct at the
factory to a torque of 25 it lbs. As the oylon sets
itsell through use, it may be necessary to readjust
the capscrews a few times to mainlain 23 ft. 1bs. of
torqure {23 lbs. weighl on wrench It long),

POWER TAKE-OFF

LUBRICATION

. The power take-off is lubricated by means of
ofic grease fitting lucated on the botiom front of
the drive bracket assembly. Occasionally apply
grease by means of a standard prease gun loaded
with automotive type grease. Be sure to wipe dirl
and grit from grease fitting before applying grease
gun. Lubricate all pivet points and idler pulley
bearings with SAE 20 oil every few haurs of opera-
ton,

OPERATION

Operation of lhe power fake-off is rontrelled
by movement of the cluteh lever assembly, See Fig-
ure 16, When the cluteh lever is in the forward
raiseld position, the clutch rod releases the tension
holding the idler pulley against the drive Lelt and
power will not be transmilied o the driven pulley
of the power take-off assembly. When the clutch
lever is in the back, depressed position, the cluich
rod applies tension to the idler pulley and as the id-
ler pulley takes up the slack in the drive belt, power
is transmitted from the drive pulley on bevel gear
box shaft to the driven pulley of the power take-
off. Figure 16 shows clutch lever in drive position.



LIFT LEVER -
QUADRANT ‘:‘a '
Ao 1)

“RELEASE™ POSITICN

PLIVOT BAR ASSEMBLY

Figure 16
ADJUSTMENT

At points “A" and "B of Figure 16, check
tightness of hex nut to he sure that clutch lever
assembly and clutch rod are free to pivot without
binding, :

Place clutch lever in *Drive™ position and ob-
serve tlearance between collar “C" (Figure 16) and
end of bracket. When implement is attached to
tractor, this clearante should normally be approxi-
mately 3/4", Al this setting the idler pulley should
be snugly agiinst the dvive helt. If additional ten-
sion is required, release cluteh lever and loosen set-
screw on collar and slide collar farther back on
clutch rod. Retighten setscrew in collar and put
tletch lever in “Drive™ position. Recheck clear-
ance. The tension of the idler pulley against the
drive belt must be sufficient to operate whichever
tractor attachment is being used. Any additional
tension is unnecessary and will only cause prema-
ture failure of helts and idler pulley hearings,

TIRES

The tires of the tractor are inflated with air
pressure in excess of the normal amounl for ship-
ment.  For comfort of operation, release some of
the pressure until a pressure of 10 lbs. per square
inch is attained for Front Tires and 7 Ibs, per square
inch is attained for Rear Tires, Maintain tires at
these pressures.

OPERATION — POWER LIFT KIT

The Power Lift Kit which is an optionat
feature on the Landlord & Sovereign Tractors is
used to raise aznd |lower various attachments with
finger-tip pressure applied to the contrel lever.

Ta raise a front mounted attachment, pull the
power lift lever backward. When the desired height
is reached, release the lever and it will return to the
“hold" position. To lower a front mounted attach-
ment, push the lever to the front, then release when
desired depth is reached.

A rear mounted attachment is raised by push-
ing forward an the lever and is lowered by pulling
the lever backward.

The index tabs at each end of the quadrant
serve a3 lock peints for the “float” position which
ailows an attachment such as a dozer blade, grader
blade or snow thrower to follow ground centours
freely.

NOTE

The Rear Mounted Tiller Attachment
should be operated only in the rear
*float "position. Do not operate the till-
er in the “hold " position, as diHiculty
will result if an obstacle is encountered.
This would raise the rear wheels off the
ground and propel the tractor forward at
a dangerous rate, To get in or out of
either " Hoat " positian, squeeze the re-
lease bar handle upward ta clear the in-
dex tab.

Front mounted attachments such as the snow
thrower and dozer blade may he operated with the
power kift lever in the “hold™ pozition. However,
downward pressure will be exerted on the attach-
ment thus preventing the snow thrower or blade
from following the contonr of 1he ground.



BATTERY INSTRUCTIONS

Werlk peegeer care vy batte ey shoold meee thes Tong somviee e oyl inte i,

Attt ey ahaech cees nof funcoaon peoperly s aot peerssarile wnen oul or defest—
e T ey anly peersb g g recherws. Therebupe of Latlery tooalle it gie
pre1d, a dubl eeehapoe amd tesl b g comipeleny batlee Py man isopecnmmenrlead,

PUTTING ORY-CHARGED BEATTERIES IN SERVIGE

Moo wieks nr tape: coviering ioom wopl bole in filfer Caprs. Alake sUre venl
hralre= aer: apen 56 badU-rr guses peoaleod whisn Trutke ey 5 CRargime can OSOCATV.
[ necezzary, Fan oo Line win: ioosenl hebs o lee suees gL e o anl free of wll
shxirw-tion=. ’

Pl Tadteeby wath L2AS spreilie pracity cloectenlte or acild to proper bl or
HAIG ineh whayr- plaer-s witd separatorz HEINMINE ronm, battery, and rr]‘rttT'FJ]}'t(-
VT FALULE: 1 7O - 100 Fahrenheit,

WMl Tagdeery 10 20t bor 20 minuie-s. Biuttere can then Tee: Installend ot w abealn
It reesults anel maximum capecite, place Lattery on charge afier the 20eminoteo
seltioy peradl ol f mmpdcties until gravite peading is 1.2685 - 1.275. § room,
Iegtl: Py ] el onlyds Lempr-ralur-s are below normad o looger rharming ikl
will b munridatory o biranz the speestlie pravity up o BL2A3 - 1,275,

WARNING

Umile-p a0 conditions shomled baitery Tee dilled mome thas 37168 aver the plates.
Weo rinnnl b pespransi bl 100 sbumaeses il this warning is net obse e,

CARE IN SERYICE

Y oketeeene -t 15t ol The Teatte-re seolution heulr T matoe awonlhlv. T the- spuecific
Aravaty vests lugds ar Desso the Latery shoulel be eemosed gl Lthrroughly ve-
rharged. At the wmes timee the sedution Ievel shoulnl - cxaoninesd ane ilisiy el
wigls-r adrler] whesn Renisga0yr 10 vetin thee fevel ol 3107 v g plales. When
need-s=a ey U add eletilbeal wate e 3§ shoold alwars be fdone: [ost prier to recharong
rooreaek Lhre agelalesr] wiater 1thopously inlao thee saliplnon.

Ml ro biering is neecggs ey and Use rdues oot have his own chubging cyuipment,
hr: sheulrl request aeevies: statlon o slow charge the Tabtery at a rate of 4 to 6
WEE[IH- T,

vey enlli-clen of orease or any other subelance should e koept removed from the
toage of the Tunteery et the 1on heplaley e clean at abl times. The batierr should
bo- hept saug dn itz erwlle and pob permitted 9ot lasse. IF pemoved for
lrging, 00 should be fastened Tuek in snegly cnoogh 1o PrEvChL 4ny moveman
whrn bnouse Vel caps shtald be kept Light gpid thee small vent holes 1o op ar
sidee ol ap I ke wpen sl wll Hmes g permit cseapape of gases [orrmiat in the
bitere, Care Shtalel b eservises nol to eve il the badtees al any lime and Lo
alway- 1eliun /16 cf selutinn alawne the plates,

WINTER GARE

I daniery will nead la: wserl sluring the winter months i sheall be cemoved and
st ana ennl, eley place. Any cellection of mecase or aiher sulstanee should
ba- rr-mmeae] eate B ton ol the ballery.

The- Tentlery east b peChargel manthly o whenever the hyillromeler rearls less
thi @i, Belore meinstabling the Talery in the spring, it should always he
wevien sl Lharnopeh rocharge:.



ENGINE AND DRIVE SHAFT

STAWAN LYv¥d AR AFTHD

287 " pd 02
0L NILNIL

‘FRONOL FR70d O QU SLAM
ONY SLTOE OHIIDADD GNY LAVHE JANND TTY NILHDLL

"NEAKDLL
ORY Ld¥HS Aaldd 0L QEvas0d ATENISEY
OKIT4MN0D ¥ JONYId JAON LXIH ZONYY
Ol SHITNOZ> HYEN MWALHNL NIML TLEHIY
AHIOHA SOAYARL 5L7H09 9HIT4002 NALHDLL

0L NILHODIL — .g "4 07
el DL NTIHDIE
.rI.rI ...r.r..[
. ,._._,..._,f..
e
- S
e
e "IHOTL 3HY £170F GNIYIA0S
= TV TLHN NSLHDL 1OH DO
19




ENGINE AND DRIVE SHAFT

1._._ OROER Y PART HUMBER

Ref. art

Lay. Mo, Uescriplion

A Engine, Briggs & Steatton

B 157144 5tctp Axle

Lo 720002 Lock Waxhey, 378"

L O3 Hox. Cap Screw, 3/87-18 x 1-3/4" 1.
E 157556 Screw Assembly, Fngine, L.H. Hear
I F20002 Lock “Wwasher, 3/5'

[ 717003 Full Hex. Nut, 3/8"'-18

H 157314 Fuel Hose [Flexible}

J 154327 Crankshaft Extension {fuard

K 137305 Engine Pulley

I. 15437+ Hnse Clhiirng ¢FOR SEAVICE DLy

Y vIa06A Hex. Cap Serew, D160 -18 5

N 157422 Couplingr

1* 1574324 Special Washer

L&) TR0002 Lock Washer, 3/8"

1t 717004 Full Hex. Nut, 3/8"=16

5 05016 Hex. Cap Screw, 3787215 x 1-1/4"" 1.
T Tlands Hex Capserew, $ad-1x2- 172 ]y,

L 720002 Lork Wazher, 378"

1Y TrODM Plain Wastwr, 3/

W 157016 Drive Shalt A\ssemlily

X 705016 Hex. Cap Serew, 3/407-168 x 1-1/4" g,
Y 137424 Special Washer

A TA0002 Lock Washer, 374

ARt 17003 Full Hex. Nul, 3/8"-18

AR TIAQ1R Hex. Cap Screw, 3/ -16 x 1-1/4"
A T20002 Lack Washer, 3/48"

R1E 137437 key

AR 1154 Deive Shuft Ilaneme

W T13049 Cupr Paint soekey Hearl et Screw, 378 -24 x 578
AL 157422 Errwapling

\H 137 a7 Pipe Xippbe, 585 17l

A el o Pipie Cop. 378"

vE 157634 Fxhagst Mufller

Al LTt Decif, Fuel Tank

ft] T1900] Plain Washer, I787

W 157155 Film, Ajfr Cleier-

RYE 13710 Fila, Air Cleaner-

Y02 12000 Lowk Wisiher, 377%™

Al 1561I7THR S -0l Valwve

A= 157008 el Tandk

AT 136174 Fuel Tiwek Cap

Al Tiia3 M. Hil Capserpw, 10420 x 1-3 /4"
AV 19005 Uil Hew, Nul. 14420

AW LG20RD Tank Stran

AX TO5006 Hox. Hib. Llupsorew, 374716 x 27 1.
AY L3041 AT

AL 371240 Al Al Spaleer

[ TLiltA Hivw, ik, Capeserew, 14720 = 5 /8
RR 713004 PLuin Woashier, 174

ny 72003 [am-h Wigsber, 10477

15 1642y Pulbi-y

RE HEE KA lawhk X

nr T2000] Lk, Wansher. 30016




| F:

FRAME, HOOD, GRILL, & INST. PANEL




FRAME, HOOD, GRILL, & INST. PANEL

ORDER BY PART HUKEER

Hef. Part

Let. Ko. Dezeription

A 1G4003 Supperrt Asseimbly, Fuel Tank & Balwery
n 157077 Steering Bushing

L 703015 Hex. Cap Screw, 53/16'°-18 5 1-1/4"
¥ 717511 Full Lock Hex. dvuet, 5/16'=18

E-': T17001 Full Hex. N, 3/164' =18

¥ 720001 Lock Washer, 3/16°*

0 f05012 Hex. Cap Serew, 316" - 18 x 5/8*"

H 164014 R. H. Side Pancl

J 164013 L. H. Side Panecl

K 718032 WUl Retainer

[. 712043 MNul Retabner

b | TLID1H Hex. Cap Screw, 17420 x 3/3"

~ T2z Insi. Panel assemhly

1+ T1AD3Z Xul Relairer (Franw Cover}

¥} 115018 Hex. Cap Sceew, 1/4" =20 x 3/9%

R 70003 Lack Washer, 1/4*

] 717005 Full Hex. Mu, 1/4'7-20

T 1510610 Frame Assembiy

u 120006 Lavk Washer, /16

v 703045 Hex. Cap Serew, TF16M-14 5 1-1/727
W LSTO5T Rase Weighl

X 137060 Front Suppary, 1-3/54" & 2-178% x 4-5/8"
k) 1537-182 Angle Aszemldy [Frame Hear)

P4 15060 Hex. Cap Sereow, T157-14 x 1-1/42*
Al T20006 Lock Washer, 7/16*

AB TLTO2E Full Hex. Nut, 7/16"7-14

AL TORQ0Z Hex. Cup serew, 7/167% 30 x 1-1/2
ATH ISTO6ES Foot Rest

Y 137050 l.. H. Faal liest Pacl

Al 13T04% it. H. Foor Iesi 12l

R4 TO5004 Hex, Copr semow, 3/0-16 5 374
AH 20002 Lk Wgeslie g, 0 A=t

AT 717003 Full Hex. Xatl, 3/497"-16

AR 16-50)4 Cover & Tule: Yssemidy

Al TrADAE Thedantuey Sul (¥ o)

A T1H030 Ielaimen X (1)

Al Tiatg2 Hex Serew, Whiz-Lock Flunme 5/16-18 x 344
AR} 1374494 Bravker Assemhly

Al TER00Z Mo Wiasher, 37167

A% peLHILI Lock Waster, 316"

Al PLIETR Hesw Lo S, 3016 -14 = 1-1 1™
Al 72000 Lok Washier, 3410/

AV TO01IH Hex, Copr Setww, 37107 -T4 & 1-1/42""
A 164009 I

AN 120105 Chamnyp

AY Y1803 self Topning sevew =SLG oy 173

AF 1024 It H. Side Mate-

OA laduzT [.. Ha Sk Plan

RH T LG0G Rell-Teappiing Serea =H-24x51 25,
LEL Ti400s S0l Tupping Sepew, rley 1730

Y0 16-1011 Heoexl

RE T1H04T Mol Tdenctine s (Ibeae]

RF TlHD2d Nub [oome (Feont)

R Tramay Thum" S¢rew

RH I{ 2y Rl el 1%l

[E4) 14121 Fi-11 1%l

BE Licblls Shilber dud As=reanlaly

Bl <0210 Ball

Hil PLUE bR Heeso Copy Sepwes | 57167 01 x 1-142"
HX i ]| forech Wosher, 30160

la1* TErnl Full Bl gt 3FIG =

Tic } 157 slndn Mol fauibe dsemfile

114 Tl Teaner Sl

Ti= Tanpod Pavd Yoa-heso 84"

W THL L5 Ihnw! =1rige

i Tt~ I (ERR T TR-T s UEIUI T Rt [T LWL o

141 162 Thrtl Lemlaal

[T AR RETRTTRN BT

13



14

GRDER BY PART NUMBER

Baed. Part

et. Mo Description

BW 1844015 Choke Control

BX 158475 Bowden Wire Clin

BY 157415 Throttle Cable Bracket

BZ 714021 Salf Tapning Screw, 1/4' 20 x5/8""
CA 122186 Clamp

cB 705015 Hax. Cap Scraw, 14920 x 5/8"
CC TZ0003 Lock Washer, 174

CL T19005 Flain Waghar, 1/4%

CE 117005 Full Hex. Nut, 1/4*-20

CF TLI7007 Full Hex. Hut, #10-32

CG 710004 Mach. Hd. Hd. Seraw, #10 =32 = 3/89
CH T14005 Self Tapping Rd. Hd. Screw, #10-24 x 1/2"
I T20003 Lock Wagher

CK 16427 Simplicity & Nomber 3118 Film

CL 164135 Plate, AsIy.

CM 164137 Emblam """

CH T2000T Wagher Lock

cP T17003 Hiax Nut #10-24

cQ 162191 Flug Butten




SEAT AND FENDERS

ORBER BY FART NUMBER

Re-[ 15art

last. LTS IDeseriplion

Rt 136203 Sl A=l

3] gl sl -k ssemmhily

C 102G el [hech Braekdt, Fonnl

[§] TITAIL Hew, Faowha Fodl 55010

E TOS016 Hex, Heoad Capsercw, 1-8-16 x 1-174"
F 139045 Ca=licn Conincciar, Frong

ti 14143 sprir Clips

[f] AR Lock Boaslu-y, 3916

I vivioi Heex. 5w, Full, 3/100'-13

K TuMn2 Heesn Herndd Capes-ress, SA16" 14 ¢ G4 T
1. YUl Farekwashep, 3F1R"

M TITHrl Foen. S, Foll, 34164 -14

N THSLL e, el Capsi-rew 3R =1 x a5 Lz,
I 7149006 Plain Wisher 174

Q TZ1601 Law kwaslyp

15



REAR WHEELS AND AXLE

ASSEMBLY £157471

164214 Wheel Hub & Gear w/Bearings

HOT ILLUSTRATED: HUB CAF CHROME DELUXE 154505

ORLER TIRE & TUBE REPLACEMENTS FROM TiRE MANT!-
FACTURER.

ORGER BY PART NUMBER

11



REAR WHEELS AND AXLE

I_ QREER BY PART MUMBER

Hod, Part

let. Ntk esorinlion

A 105030 Washer

Is T13002 $et Servw, 31618 § 378

L 155hkl Wheel Drive

I HIB1 10 Hub: Rall

i L4204 [« Bl Wher] Hul

¥ 150124 Key

I Tla03:d Sob Seoew, 3816 K 1-142" g

H Ti004 ot Seeew, 35R7-16 x01 g,

I Tirod Hox. Jam N, 3/8-14

1. 105034 Rearine

iI 152641 bylon Bearime

b 133081 Rearine

I 152042 Rylong Phug

= 713302 Control Tractivn ol 7ATRY 240 x 1720

T 154317 Diflecemial Carrier

L 137120 Drive Key

iy 134k Axle Washer

iy 16842158 Diffevential Cover

A 1642159 [hiliromiat Gear

Y Ta3301 Hi-F'ro Bey

4 134281 IfrLtainior Kinge

AR 1342377 Wwle Woasher

(L 121311 Ltz vential Pigion

An 21043 TMniun Ditlerential Spinll-

Al 121044 LifTereatial Spacer

A 7tam: IHain ¥asher

RUH 164220 Lillerential Cover

Ak T13043 Hex, Cap Serew, 3/3™ =10 « 2= 1724

A 717410 Full Lok Hex, Wut, 3,4 -14

AR 05013 Hex. Cap Serew, 174" =20+ 55

AL 720003 Lack Washer, 174"

R F1T003 Ful]l Hex. Wuol, 1/4"-2D

AN la124D Iile rontin] Cover Seal

AR 16=221 Rear wle

A} L3463 Aol Collar

Ak 1 HORS Axde Cellar

A5 T1A002 3ot Henew, af L= 1R K AfA

AT [y (% Tire 100024 128

AL 137028 Valvr Som

Ay 15T © WDt & Tine s,

AW 150l Tulaw For Service ok
CAUTION

DO NOT EXCEEDR 26ft. POUNDS OF TORQUE ON PART NUMBER 713508,
REFERENCE LETTER {5). CONTROL TRACTION BOLTS.

* Reforence leteers WS oamd “AGY must be replaced o Palrs.

17



ONIMIZLS ® QOY I ‘FTIXV 'STIIHM LNOUA

F¥IENNMN 1Av¥d AR HIOND

T129€1 AaXN 130 AWIHHED A¥2 @NH QI LVHLENTTI LOK I

14T LY A¥R-Y-111]7 OuY
AFTHYTIHI ¥EAY SIH L

INBUOL A0
ST 1A $E OFFOKT LON od

TYI3T EENLSI \\lnnnﬂ_m,.w,quum.ww QESLSE

-Appiasey WLy dupiaalg
2a0wad put [y adempIey  Sugoemu
aa0wad () sRupeag afpeey aseasd op

* fpeuias

-sgal alojay (D) yael iwan pue (@)
Bumsng (v} ‘sduiteay ajpsay 95D “H
r|RuRd PSS CH'Y

pue |1 -on) smezosden o adBpdey o
*{g *oN) MmIdog

128 puE {2 'oN) 1N CxoH o usgdyy, -3
~Bulzaans ige sdapraiuer i ey wan of
RIS 10U T SI0I0 &4} JRY} A4mE ag
SUEE|H ey WA s3I T wergs
-cf T W] B 4820 FUASalg pue uoioLy
Sy puun F o) uld 2adxy wang g
g TUN) MG 195 UAE0ST (]

g "oN} N "MOH U3ECO07] "

‘A AU Jo MO 3a0nl pUE YRy dur
=13a1g Wod) {{ "oN] MalaSdeD a0y g
TjRUR] MM CHYH Iaotlley -y

IHINIERFAY SINYEYIT]] FYID IMINITLS

18



FRONT WHEELS, AXLE, TIE ROD & STEERING

1—— OROER BY PART WUMBER

Ih-L. 1tart
larta W TH-=eriptian
A Tafala Wheel and Tiee Asspmihily
I 1397 Bouring Cone. w fsoal
L 134383 Bearvite Cup
1y 1gs1dl Wusher
F 15ThQ Wherl w/Bearing Cup
F TaT400 Tire,
i [[FRS 4y Tl f Twon [y s 650 H)
H 157481 Spindle Assembly . ;0L
4 1556011 Spimlbe Assembly . TH.
b +NG1013 Wiusher
I. E1CEg LIMR¥] el Cellar
3l 11503 Cup Poinl 3nckel Hewd =et Seoew, 30167718 & 37168 1g,
by 2021010 Set Collar
1 T2900 Grisase Fitting
L 15701 Axle Azsemnbly. {ront
I E5T01Y Baacer
& T150 Plain Washor. 1524
T Thalds Hex, Cap Svcow, 1/2°°-13 x 1 o
r T1vils Full Lo¢k Hex, Xat. 1/3% =13
3 ELELIRTS Aox. Cap Screw, /9716 x 1-1/4" .
n T18001 1Fain Wusher, 343
X 1520 Sy
Y T3A0002 Lok Washey 359"
J i Flviod Full Hea, Su. 35918
b A 133249 Biraring
E AR 13501 A Assembdr] Steermu, LH.
' AU 13 Sored, el Cope Prind, Sguare Hewd, 571677-19 x 142" Lo,
Y | 157425 b
) Al il B | Fandl Hes, Tk Sl 127 2
AF 7a00nd Lin-k Woshep | '27
; RiE) latiTs Ball Juimt
bl 164271 Tise ol
i A T17014% Nul, 142720 X1
1 L 157123 Hieering Wheel
Al TR0 Woolrndl Ky, =9
AM 713303 Sockel Heal Cupn o = Se-prw, 3167714 & 5767 |,
AN 713303 Sockel Hile S Seren 3 IR A% 0 1747 Tu.
t A 13i2a2 Stecring Shall As~embily
i AL 133041 S
AR 718001 1'hiinn Woasheg 354"
A 20002 bawk Wausher, 3.'9°
AT ¥ 13030 Hox Cap Sepew, 3537 -16 % 3447 e
AU 154133 Lulversal Fvinn P
AV 157254 Bushing Assemhly
AW 157258 Pushing
AN 137250 P Foeoentrie-
AY 139395 Retanu-r Hinpg
AX ¥ 20002 Lovk Washer
B v 1r00d Full Hirxo Xt 374 210
Ao ylantz S Hil Set Sorew, 10400 x 340 T
BC 1537302 stecring Brucked
RI 134254 sdereslley B
Bl 20001 Lock Washer, S8
BF R H F Hes, Coap e, 34167"-T4 » 32"
BG HDR1012 L HEL TS
311 16 424d Stectit A desemldy
B 164235 Croar Shoeaeing
BE Lol Arbay Washer
BL 153487 Huls a4
B TiT3y Givdpeen Lty Leaa 0 LS L
AN TL02E Hie Cup Semen,
il* T17at1 Fall Hex. N, 5571460 -1=
T} 1312461 S King
Tl 187246 It taining Hing
H= 1574599 T Link
AT 134441 [t gl Dhviipine
Rt~ 13100 Vialve Stom

19



VARIABLE SPEED PULLEY

CLUTCH — RRAKE & BELT ADJUSTMENT

The variable qued mechagism is zdjusted al Whe factory under
i hsael™ vendditinns, I mest indances thin adjustment shoold
provile satisfaclony, aperation I howeser. ender load or afler the
“hreakdn™ period, vrrabic o impreper uperRtien is noteld, ollow
Hee procrdduces ontined below o make the necessary: adjusiments,

NOTE

All Adjustrants Asquira The Varicble
Epead Lover To Be Pleced In Tha “High™
O "Low™ Posticn, Carsfully Observe
Which Position The Variable Spesd Lsvar
Should S Plagsd In Befor: Moking Each
Adiumment D0 NOT ATTEMPT TO
MOVE VARIABLE SPEED LEVER WHEN
ENGINE S NOT HUNNING OR WHEN
CLUTCH FEDAL IS DEPRESSED,

CHECK THE FOLLOWING ASSEMEBLY ADMISTMENTS:

L Check Lot apd lackout holdiog aron ssembly to mocker aem.
(e Sy 1) T ljastient Lo e pade in i speed pasition).
L Cheek Tor proper cleatanoes oo fronl et puard.  (See Noo 2,
CVhi= afjustnent Lo I monle i Hidy™ speed position).

o Chwrk for proper clearanee of Ltler polley belt slepe (See Noo 33
(Tl adfustouen L 2o e mude i Low™ speed posiiton).

1 Chevk (e proper clearanee elwern Lee poks on Bw ctotelr oo
amd e =l collar, S %, 30 (This"2eljustrenl Lo b rade in
o™ —perd posidion),

Ao With ariadde speedl lewee i W Lo ™ apevad puesitivn. the el
i Mo barees wear polley =Ll L approadmateds BT bdosw Hie
Lagh nal R polles. {50 e, 33

fi. Check brabe ardjustment. " (B N 0). {This adpustneenl Lo lu
marhe i P lan ™ spwil puesilin

OFERATING INSTRUCTIONS

Lo Ihamnt atlempd e miaee sarialde speted bever swloen tesictor engane
i= riel i ar when chidel pedal i depneesed,

2 Dosore thal pecking Drakae = Gully disengagred e fore placing trae
L i1 mnlien,

B Ovvusmatly checko wnd e Tareim olijects apd debris from
satriabibe apwevdd Ledl ol pallir s,

0

GEAR RANGE AND SPEED SELECTIONS

L. To olfzin fhw mosl destable nowlts wilh varions atiacluments un
the Zovervign Tractor. it is recommended The Iactor engine be oper-
aled sl 374 to full throttle seling,

L Wlwn oprrbing atlachnente stueh as the 10 Pluw., Spriog Tooth
Hamrow or Cultivater. which place a heavy draw-bar load on e
traclor. it ix preferable bo operote lactor in oe 33 spoed rather oo
11 sprvl, Jow Famgie.

BELT SULIPPAGE

IF Leln alippaage i moldedd, clieek the Following:

t. Check Lo insure Uhe parkitie brake is folly disengaged,

2 Cheek Moo 4 ender Asaembly Adjesiiments,

3. Check Mo 3 wiuler Ssembly Adjetmonls

4. Un carly prosluction models the Bpring No, 159106 = normndl
in the top fudd, 11 e spring tension i desined, move spring: L ned
lewrzl bole of pivot lever gssembly, Less teasion ean be tand wlnen
s wrn beved leertin and i chateh peddd i Foond Lis les paveone
furlal:l'rl. huard Tor thee vperalur ln depress. [See Figlln" N {irealer
belt lenzion 3= necesmny Lo present variable speed bell from =bipping
wlien traclor and attachoeent are under lieavs load, A dlight elallber
g of the variabde spevd Bl o the pullevs will be otiveable wntil
Hhe Delt Joses i stivkitnes== il Ievomces zmooth.

O [oter preaduction wusfel oo Borther spring aljis loenl &=
WAEREN

LUBRICATION

I Hiding pulley hadves stick. Wibrieste hadidmng eiowhich pulle
riches ligdilly with a Bew elrope of oil. Exeeseive obricaljon wilt tend
e cadleet ddirt and dus0 aml el o Bamper wperatioo. Aleo kb
vabe all elateh aral beabae beer pisol puimns and all places where poll
putls oar linkes jeain frveees.



AfM ASSEMBLY

P /
164078

- ROCKER ARM

TO CHECK ADJUSTMENT NO. 1 THIS BOLT
MUST BE TIGHT. REMOVE BELT AMND PRO-
CEED AS INDICATED BEILOW,

FLACE VARIABLE SPEED LEVER IN “HIGH
SPEED POSITION™. PUSH ROCKER ARM NO.
184075 AS FAR FOAWARD AS POSSIELE S0
INSIDE HUBS OF BOTH PULLEY HALVES, AT
= BEVEL GEAR HOUSING, ARE AGAINST EACH
? QTHER. REPLACE THE 3/8“ NUT AND TIGHT.

EM SECURELY. REPLACE THE BELT AND
BELT GUARD, '

NOTE: WHEMN VARIABLE SPEED
LEVER 15 1M HIGH POSITION,
HUTS MUST HOT TOUCH ROD

GUHDE. : [ — 7B
CLUTCH ROOD
ADMUSTMENT ROD GUIDE
1549106
SPRING

/5\
U 1/8” RECESS

MOTE: THIS DIMENSION IS COR-
RECT FOR MEW BELT. QLDER
BELTS MaY RIDE HIGHER IN
PULLEY,

AXLE TUEE

INTERMEDIATE SPEET

HIGH SFEED

LOW SFEED

FROMNT BELT GUARD
NG CLEARANCE
BETWEEN BELT &
GUARD

IGLER PULLEY
BELT 5TOP

IF BELT RIDEE TOO HIGH, TURNBUCKLE
SHOULD BE TUANED UP TOWARDS CENTER
OF TRACTOH. [F BELT RIDES TO{O Low,
TURM IN QPFPOSITE IARECTION. TURNBUCK
LE SHOULD BE INSTALLED WITH GROQVE
TOWARDS FRONT QF TRACTOR,

G'

TIGHTEM THE ADJUSTING NUTS ON THE
BRAKE BAND ASSEMBLY UINTIL A CREERING
KOTION OF THE BELT 1S OBTAINED WHEN
THE ENGINE |5 RUNNING AND THE CLUTCH
AND BRAXE PEDAL IS DEPRESSED. WHEN
CREEFING MOTION OF BELT 15 QBTAINED,
BACK DFF ON NUTS UNTIL CREEFING MO-
TION S5TOPS. TQPREVENT POSSIELE INJURY
OO NOT ATTEMPT THIS ADJUSTMENT WHILE
ENGINE 15 RUNNING, ADJUSTMENT SHOULD
BE MADE iN A NUMBER OF SMALL ADJUST-
MEMTS WITH ENGINE STOPPED, THEN START
AND AUN ENGINE TO CHECK ADJUSTMENT.

4




VARIABLE SPEED PULLEY

TR, K T1dEs B

s, TpE

TORQLE TO a0 FT. LB3,

Tl it Hale 1rart
Las, N I wigl o Last, i, Doseripion
A TG1hGs Clrldeer Tzl sl AT 114 L ram
I3 Tz Pl LEaln All INH FLi Arm Asmsembly
C T3l Ken AK | 15T Pulley-i{nli Aszembly
LI L4 D57 Dirivies: Stike Speweer « Selloan Pooteb AL | 1edinT Pulbey Hall
E Hielinl Wosler AM | isd174 Bl Spraceyr
F 1 GARG Hpeeer AX | 16473 Suop Washeye
i 16301t linn AP 16T Hlichs Spoter (Toelan Conted)
L) 1421t Reduiner Ringy Tweoeing Sesemildy ) | A IFin
J Tivay Blex B 2, Lasek AR | TrTOnt Hex Nul, af IG7- 1%
K LG 15G7 Yirriabhbe Syl Bkl Al Lo EQRO AT Delt
L. To50:E1 Eles, Capstorewn . Sios"=1n 8 7 =7 Iy AT | 1iHdome Bull Gaard
by | F20002 Tamw-k Wisiwen, 57 al T Carringe Boll, I/H=16 x 373" U,
K T1T004 ] EE T P TR R Ay | T2000E Lartch Waslwer, o 16
P Tigaol Moin Wishoer, o =7 AW | 700012 Uex Copserew, 37FL6 -8 5 378" [y
i Rl s bl Transmission Furk ssnemihil AN | Indond Iellew Pulley
R Laz-4rich Speciul Serew AY | L64LU0 Inllesr 14-dl Srop
5 TiTxuw Hex Xuol, $7s7- W Lk A4 IGdoad Tl Lasvier Assembly
T Lz o Pivel Min 134 [REEEY] Boladning Ring
L 4 vl St ne g 15177 B
v Loz Turnfuekle- haly T3 | TOS0HNG Hex Capsergw, 38706 5 27 4,
W LHEDTH Foaudpalt, K13, I3l ) 7Laan2 Main Wasber, AFIHT
X Ti70Ln Hes Nop, 38—z HE | 7030~ Mes Coapmeren, 20010 5 12127 Ju,
Y Hiiurl Eychaly, [L11, HE | Nill¥s Sy
A 1 f 1 76 Spawer B | IGlDES Clutch 1ink
Ah [REE T Bove] e ITousing Foek sy, I | 720dE Cotler Pin
AR InloTs Furk, Hocker Jdssy, (2] T Lever Assembbly
AC | TIL0TT Serew, Taptile, D17 -20 0y Gen” [T AN EXTS (LR D
AR Ihlloa 1ML Gl Assemibbr [ L1 8 I EH P Link
AE | IfeliiTa Raul I8 | 15112n Film 4 qu:rrclizinl
AF | Togorn Hlen Cagetpene, BT s T 17 L, i 111D Filnt B=strmelinn
AG | IGILDG B

2




REAR LIFT DRAW

BAR GROUP

OROER BY PART HUMBER

"
Ref. | Fact lief.] lart
Let.] XNo. Lescription Lat.] wo. Desoription
A 154202 Lift lever {uadrant Al 723007 Holl PPin
G 157620 Lilt Lever Bearing AL 1537013 Lateh ot
[ T0a031 Hex. Cap Screw, 378 =165 T7/8 AF | 722001 Cotter i, 332" & 3/4°%
4] 705016 Hex. Cap Serew, 3/87-16x 1-1,/4°7 A 154225 Spacer
E TE0002 Lock Wazher, 3/84 AH 1520086 Spring
F 34310 Lift Lever Bearing Aad 154227 Thumt Bullan
4] TH5031 Hex. Cap Sorew, 378716 7 /8" AK 1562440 Handle Grip
H T20002 Logk Washer, 378" AL | 163053 Hin
J 137640 Lifi Shaft SAssomidy AM | 51&610d45 | Spring Clip
K 157624 il Collar AN FR284 Arm Assembly
L T13503 Set Ecrew  5/16'7-18 x 5716 AP | TOs0a0 Hex. Capscrew, T/16"-14x1-1/2""
al 164122 Rear Lilt Roo AG | 719001 Plain Washer, 38"
AR | TEDQOE Lock Washer, 378" -
I 154531 Ad]. Yoke Eod A3 717022 Full Hex. Muk, 716"
Q 137235 1*in AT | 705041 Hex. Cap Screw, 7716 -1421"
R Ta20q05 Cotter Pit, 1797 x 1™ AU | TIo006 Lorck Wagher, 7 /16"
53 TO3047 Hex. Cap Screw, 7/16"<14x1-3 /40 AY 154202 Lraw Bar Assemhly
T 133474 Tilter Lilt Assemhly AW [ 705042 Hex. Cap Serew, T/167%-14 5 1-1/4*
U 2021010 | Setl Collar AX | T2H008 Lock Washker, T/16™"
L 713303 Set Screw, 5718418 x 5716 AY | T1501B Hey Capscrew, Lf4-20x5/8"1g.
w 157625 Frant Lift Lever Agsembly AZ { T20003 Lock Washep, LS4
X 137120 Hev BA 717005 Hex MNut 1/4-20
Y 1153502 Yot Srrew, 3/16°*=18 x 174 (11§ 164245 Tiltey Gerazel Aseeanlidy
b 1576248 Lill Lever Assemhily BC 157001 Pull Bar
R 157652 kay BD | 1533027 Rouwnd Head Pin
AB | 713502 Set Serew, 3/16"-18 5 1 /4" BE EL610M5 | Spring Clip
Al Liddad Lift Lever Latch 1BF 162080 Spaver
|1 TG Fark Washor, TF16"
131 TO5030 Hex Capsernw, TH-14 x 31027

23



dNONY NOISSIWSNYYL

—— - “Jﬁ" _ ____1'_:|

-

HIAWNIN L¥¥4 AR 33040

t

'BIEI JO APTE PalaAdq SO1EIMpU]

"ApELIng
BPISUN it 1F USN[) 94Fy E3UALaN Iagio

L

[[ '3JTLINS apjSU} WOL] BIUESEIID ,07/1

'sqr {3 9nBIO) “sq[ ¥ 8¢ 0 {4V) uaSLL

‘PAI[EIST] AIE Sad108 dER 230f3q
Gl Burd 1am00 424D PIIRES 5O ISNUT TAA00

CNONC)

"FED O
BpISUT premd) Furads Uite STE3IE 1T (1ElEU]

"UOTE[B1BUL
Fap)ag s(ees [1e ;o sdil Jo apisur aspagn @

bmmm———no LAl

d D0bgaA00 Lo - v/w
IBYOHYID <1

o1

n%@;\;fmm:uqt.q

24



TRANSMISSION GROUP

r__. DRDER BY PART NUNEER

Rel. Part

Let. No. Description

A 137516 Case, Gear, Complete w/bearings and dowel pins
(Includes B thru *G'")

B 154538 Rall Pin

C 123007 Roll Pin

D 154257 Needle Bearing

E 154258 Needle Bearing

F 194259 Weedle Bearing

G 197519 Nerdle Beanng

¢ 164250 Shift Rewl

J 154261 Zhilt Stem

K #17010 Full Hex. Mut, 3/8**-24 N. F.

L 154067 Shifter Shaft Rev.. Medl.

M 1340688 3hifter Shaft High, Low

N 50651048 Retainlng Ring

I 715018 3et Serew, Hollow Head, Cone Point, 5/16'7-18 x 1/2%

Q2 154069 Shift Fork

It 154325 Sprlag

] 1542632 Shift Lock Balt

T 1342813 Pulley Shalt

U 164060 Flinger

v i34264 Hetaining Rinz

L M50 Swileh Supporl

x 157614 hl Seal

Y 118134 Retaining Ring

FA 717001 Hex, Nut Jam, 5716°*=1E

AA 154072 Finion Assembly Rev. 11

Ab 154075 Pinion Aszembly, 1and 1L

AC 157290 Shall, 1=t Intm.

Al 1542563 il Seal

AE 1540748 Driven 1, Gea

AF 154294 Krey -

AG 1540748 Pinion, ist Intma.

AH 134080 Finlen, Dreiven, 111

AJ a0s1012 Trans,. Gear Spacer

AK 134041 Drivon II Gear

AL 1524082 Spacer

AM 154264 Betnining Hing

AN 154083 Heverse Finion

AF 154047 Reverse Gear

aQ 1540R4 Hev. Gear Spacer

AR 717316 Lock Muat, 1/2'-20 N.F.

AS 154325 Wazher

AT 154085 Shalft, 2ndl. Intm.

ALl 15403KE Washer

AV 154028 Washer

AW 154354 Key

AX 154266 Betaining Ring

AY 13052 Pizlon, Zrd. Intm.

AE 154267 ey

Ba 154089 Gegr, Z2od. Inlm.

BB 1540994 Sparer

BC 154091 Shafl, 3rd. Inim.

Bb 154438 Washer

BE 1540638 Yasher )

BF 154266 Belaining Ring

BG 154092 Pinion, 3rd. Intm.

BH 1e4051 Crear, drd. Inlm.

BJ 735002 Keyr Woodrulf

BK 1G4223 Axle Tube w/Mashing

Conlinmed om atext page

25



26

I—' CROER BY PART NUMBER

faf. Fart

Let. No. Description

BL T27002 Groaze Fitting

BM 154095 Drive Gear

BN 152026 Kay

BFP 154097 Washer

B 194057 Wisher

BR 154268 Snap Ring

BY 154268 Snap Riog

BT 154130 Axle Tube Washer

BII 154130 Axle Tube Wazher

BV Ihir2) Bearing

BW W o Corrpga Botb 5 167 L3 2 |

BX 134264 Seal

BY 154285 Seal

B2 705016 Hex. Cap Screw, 1/8'7-16 x 1-1/4%
CA 154270 Gear Cape Gasket

B 154088 Axle Tube Spacer

CC 112 Geay Cage Cover, Comnlete w/ hearings
cD 154537 Roll Pin

CE 1 oaz02 Ball Bearing

CF 154357 Meedle Bearing

CG 154271 Keedle Bearing

CH 154259 Needle Bearing

CJ 157520 tisedlg Bearing

CK 726003 Flpe Dlug. 3/8*

CL TO5007 Hex. Cap Sorew, 5716 =18 x 17
L0451 720001 Lock Washer, 516"

CN 154352 Bev. Gear Pin Assemhbly

cp 726003 Pipe Plug, 3/87

4] TOSG1S Hex. Cap Screw, 5/16"=-18 x 1-1/4"
Ll Lo Hex Lim Mok 5167 14

Cs 153467 Wot-lber




BEVEL GEAR HOUSING

Ref Fart Ref. Part

Lat. He. Deguription No. No. Description

A 154062 Bevel Gear Housing, W/ Bearings w 705012 Hex Capsevew, 5/167-13 x /0 Lg.
B 154326 Plpe Plug p.4 154121 Bewvel Drdven Geay

c 154114 Brrive Shaft Y 720003 Hey

z 154026 Washer

E T1751Y Hex Jam Mut AL ] 154281 Hex Capserew, 5F167-1% & 344" b,
F 1541 3% Shim (45 Required AL | 154252 Gagkel

41 154138 Shim AC | 1pd240 llouzing Cover Asscmbly

H 154278 0Jjl Seal AL | TRG002 Pipe Plug

g 1150611 Ball Bearing AE % 72E501 Streat Elbow

K 154139 Beve! Briven Gear AF { T2e003 Pipe Plugr

L T2a0ad Key AG | 162177 R, A. Slde Plaic

M 154274 Needle Bearing AH | 720008 Lock Washer, TA16"

N 118117 Qil Seal Ad | TOS04E Hex Capscrew, T/167-14 x 1™ 1g.
F 157426 Driven Shafl AK | 707003 Hex Capscrew, 17424 x 578" 1.
[*) 154263 il Seal AL | TO5042 Hex Capscrew, T/16"-14 x 1=174" 1.
R 154258 Reedie Bearing AM | 28417R L, H. Side Flate

$ | 118134 | Relaining Ring AX | TOSOEE T Mex Gaperrew. TUETID x 27 0

T 11A01L Eall Bearing Ar | 137161 Sparer

U 154040 Bearing Clawnp Plate AG | TI90RS Washer, 716"

v 720041 Lock Washer, 5/15" AlL | TR20006 Larck Washer. 7/ LA

21



28

FOVWER LIFT GROLP AL

i L] |

fal _am LW ;"}LH_
P Nady AT
P GoTLosy b
R e

Rel. Fart Rel. rart

Lat. No. Dvseription Lat, Ho. Description

A I3TERT Pump Suppart Assembly W 157433 Fivol Dar Aszembly -

B 157428 Angle Bracket X TOS007 Hex. Cap Borew, 5/167-18 x 1"

C 718033 Hex. MNul, Whiz Lock, 5/16*-13 b4 1537245 Hose Clamp

I} Toqong Muchine Screw, Flat Hid, A TO03021 Hex Cap Screw, 1/44'-20 x 1
1/8-16% 11 /4"1g. AA | LHO44 Pangl, Side L, H.

E 157195 Guadrant AB | 718035 Mul, Whiz-Lock Flange 3787216

¥ 715057 Hex. Cap Screw, 1/4"-20 x3/4" AC | 137520 Lift Lever Braring

G T2000% Lock Washer, 1/4% AD | 70503 Hex. Cap Screw, 3781617 /8"

H 717005 Full Hex. Nul, 1/4"*-20 AE v20002 Logk Washer, 37817

I TIID0E Flain Washer, 1/3* AF 157621 Lift Shaft Assernbly

K 157304 Stop Plate AG | 15T Set Collar

L 157205 Spacer AH | 15724z Deeral

M 157200 Lever Asscmbly A Itrzz Lift Rod

M 157206 Laleh Hexl AK 57631 Adj. Yake End

b 722016 Cotter Pin. 3/32* x 5/5" AL 722005 Catter Pin, 1/8°" Dia. x 1"

o 157207 Spring amM [ 154214 Tiller Lifli Aszembly

H 157208 Connacting Link AN | 8021010 | -l Collar

B 157430 Pump Mulley AP | 157820 Front Lift Lever Assemhly

T 713503 Set Screw, 5/167-18 x 516" Ag | 2Ty [ Fuey

U TST230 HYT Bell AR 713302 set Serew, 5716''-18 x 1747

v 157414 rive Tulley AL a7 Film

INSTRUCTIONS FOR ADJUSTING HAND LEVER AND FLDAT STOPS OF QUADRANT ON POWER LIFT UNIT

Attach pump to pump suppon assembly #1G75%T7. Then attach support asgembly to fuel tank and steering
POSL suprort.  Attech lever with souncclinn link b valve spool shali-

Flace the lever #157200 with the lateh ol #157206 in the cxacl middle of the two hex cap screws “F* lo-
cated in the quadrant #157199. This isrdume by ad]usting Lhe 3ngle bracket #157428 and quadrant §157189 up
or dovww on the support 4 157557. Tighlen the CAPSCTOWS Suoelsring the bracket end gnadrant to the support.

Move lever to most extreme position (fremt or vear). Brlng stop plate up so soteh is siriking rod #157206

and socure capscrew LF) [yribest from ]'1‘;-1:;;{;? Buport procedure to the alher nxtreme for gther stop plate.

Check rod #157206 in both posltions. This rad is not 1o have ANY FREE MOYEMENT when in Iront op rear
Hoat position, Execsslve play at this pointincreases hick pressure oo the pump and may canse overheating
oi the pump. If pump 1s moved te 1ill position {fron or rear) and then drops the load before entering float
positlon, readiust the hand lever to conte? of yradrant as Jescribed above. il lever and rod o ingure free
movement.

The bolls holding the pump and tank logether should he checked and lightened to torque or 50-60 INCH

POUNDS,
CAUTION DG MOT OVERFILL CAUTION DO NOT OVERFILL




POWER LIFT GROUP

G-157218 GUIDE CYLIMPER EMT adly
Cenziziz of

1 - 157216 - 0" R

I . 157320 - Bushing [ nct Smevicimd kepovirely |

2 - 13704 Stad

A 157212 BASE CYLINOER a%5¥.
Canzizis of

P - 157218 - 0" Ring

1 TETQ1A - Het, Hew, Jom

7 - 15571 - Sdud

ORDER B8Y PART HUMBER

Ref. | Part Helo [ Farm
Lart, No. Doesovintion Lot Xo. Descrlption
A 137213 Cylimler Pase Sgli- dssennlly =k 157216 0T Hing
B 157313 Cyliruler Buse L 157341 - Ring
C 157214 Stud Boll, 37167 -15 5 T/87 ] 1537322 Yoke & Hoxl Sub-Assembly
D 157215 BEolt Eyo K 137223 Yok
E 7170156 Jam Hex. dul, L/27-20 P 157324 Mi=ton Rocl
F 157317 Cylinder ) 157228 1MAlon
G 157218 Sk Assembly Guide H 157227 (1" Ring
i 1537219 Cylinder End Guide 5 717909 Full Hes. Kul
J 157220 Bushing
CAUTION

IT IS VITALLY IMPORTANT THAT THE MYDAAULIC FLUID ANO ALL INTERNAL PARTS OF
THIS URIT EE KERT COMPLETELY CLEAW ARD FREE 0F FOREIGK MATTER OF ANY TYPE.

USE OTHOST CARE LN ATTNG OA EREGKING FLUID. ARD 1N PEAFOREING ANY SERYICE

ON INTEGRAL PARTS.

(Fer lestance If 2 1ITHNE ¢ Srher paiT is et e x cantinilndde s carface, the pary codl b et
fully wakhne and dried belore re-using. |

REMEMAER-HYORANMLICE OEMAND CLEAKLINESS




0

POWER LIFT GROUP

HOTE: REMOVE PLASYIC CAPS BEFORE CONNECTING HOSES

157249 CAP-FITTING
FOR SMiPPING ONLY

' E—-—~ CAP-FITTING 157248
,- FOR SHIPPING ORLY
) T G HOTE: CONMECT FITTING

WiTH 30" ANGLE WERE

ORDER BY FART MUMBER

Ref.| Part el | Par

Lat. No. Description Let. No. Dmyerription

A 164223 | Fiuting AA 1 157407 =" Ring

B 157210 Hone Agsembly AR 157405 "G Ring

C 157211 Hose Assemlly AC 157444 st Ring

0 137236 Cylimeler Assembly AD 157445 Ball

E 1572248 it Har AR 137446 Pin Cam

F T2oo0i Lovk Washer, 5715 AF | 720003 Lock Washar 174"

G 717001 Fyll Hex. Nul, 5/16"-18 AG | 157442 SpTiRg

H 157225 I"in AH 157449 Cage

J 723009 Couer In, 1/8" x 3/4" Al 157450 Drive Gear Assembly

K 157194 Rain Bracket Pin AK | 157451 Dowel Pln

1 | Erdili) ] Ham Brackel Al | 157452 Front Cover Assembly

M 705052 Hex. Cap Screw AM | 157453 Back Cover Aszembly
TAE-1 = 214 AN | 15454 | Driven Gear Assembly

N 720006 Lock Washer, 7/16" AP 157455 Bolt

B 157433 | Heat Shield {for servive only) Az | 157458 | Cenler, Section Machined

2 15740 Gaslel AR | 157457 Ralief Valve Assembly

R 157435 Wear Plate AS 157459 Sorew

3 157435 Seal AT | 157450 Soraw

T 157437 Hatary Seul AU | 157482 Filler Cap Plug

u 157438 ] O™ Ring AY | 157463 | Drain Plug

v 157439 " Ring AW { 157454 Inlet Nipple

w 157404 (3" Ring AX 1 157465 [nlet Elbow

n 157441 Stat—0-Seal AY 157461 Tank Aszzembly

Y 157442 Shafl Drive By AZ T12006 Flat Wagher, 1/4*"

Z 157408 “O Hing




CLUTCH AND BRAKE GROUP

TIGHTEN TG 40 FT. LBS,

THIE GROUP OF FARTS
FOMHECTED TO ERARE
SHAFT OF THE TRANS-

WESSIOH TIGHTEK T 20 F1. LBS.
THIS FART CONMECTERD
TO TRANIMISIION DORDER BY PART NI SER

Rei, Part Ref. Part
Lat, Ko, Description Lat, Mo. Deacription

A 154029 Pivot Lever Assombly z L5B196 Special Washer

B 164094 Rod Cuide Assembly AA | Ttgpoi Washor, Flain, 3/3"

C 717511 Hex Lock Nut, 5/16"-18 AR | 722001 Coller Pip, 3/32" x 3/ lg,

D 164056 Brake amd Clutech Rod AC | léd1R9 Brake Rod

E | 7iT001 Hex Wut, 5/16'-18 AD | TLTOO3 Hex Hul, 3/87-15

F L2104 Tension Spring AE | 719022 Hex wut, 7/16"-14

G 157300 Frot Pedsl Arm AF | 1571282 PBrake Drum

H tlao0i Wagher, Plafn, 378" AG [ 720006 Lock Wesher, 7/16'—14 .

g 720002 Lock Washer, 3/8" AH i 164111 Brake Band Assembly

K 7170063 llax Mot, 3/8"-15 AJ | 1Ga112 Brake Band

L 720002 Lock Washer, 378" AK | 154133 Brake Lining

M 108419 Bushing AL | 74501 Rivet

5} TO5050 Hex Capscrew, l/4'"-20 x 3/4" |g, AM| 164113 Erake Band Brackel

P Te0003 Lock Washer, 1/4n AN | 705005 Hex Capserew, 378"-16 x 1 Ig.
Q | 7l70pa Hex HNut, 1/4"-20 AP | 717003 Hex Hut, 3/8"-15

R 157280 Foot Pedal Assembly Aq | 104212 Spring Bracket

3 152098 Pedal Pad AR | 5017 Mex Capscrew, SF16™1H 2 3/4 1g,
T | 184210 Farking Brake Rad A5 | TROO0L Lock Washer, 5/16"

v 122009 Cotler Pin, 1/8" x 3/1" 1. AT | 7170 Hex Nuoi, 5716™.18

v 154143 Farking Brake Bracket Assy. au | 115003 Flain Washer, 7/15"

w 157287 Spacer ;

X | 184142 | Parkieg Brake Lock AV | 151127 | Spring

Y 164213 Tension Spring

3



HOISSIWShYE L 3A08Y GILYD0N

Xy =
eSS

AY —
7y — R

W3LSAS HOLVHINID-HI1HVILS

Ji¥LD373

32



ELECTRIC STARTER-GENERATOR SYSTEM

Ref. Part No. Description Ref. Part No. Description
Let, Let
A 122236 ** | Motor - Generator AE 122143 Fuel Taok Insutation
B 122213 Generator Start Cable AF 122195 Wire Clamp {Generator Cahlel
c 127023 Terminal Cover Al 164255 Hamess Assembly
D 122140 Reg Gen Wire AH 1665074 Speed Clip
E 157524 "W Belt AJ 122216 Salenoid
¥ 157654 Support Aszembiy Ak T17005 Fuil Hex, Nut, 1/4"°-20
G THA1 Lock Washer, 51167 AL 122131 Ammeter
H 715048 Hex. Capscraw, 5/ 16-18 x 3/4" Ig, AM 122472 Fuze, 20 AMP
J 720001 Lock Washer, 5/168™ AN 7007 Full Hex. Nut, 10-32
K 71701 Fuli Hex. Nurt, 5/116™ - 18 AP 122147 Wire (Ground 0 Ground)
L 5019 #Hex, Capscrew, 5/ 16"-18 x 1-1/4" AL 122233 Safety Switch
M 122193 "* | Voltage Regulator AR 122201 Starter Switch w/Keys
N 164254 Bracket AS 721003 Lock Washer, ext No. 10
P 70EDA0 Hex.Capscrew, $/4-20 x 3/4" Ig. AT T14005 Ad.Hd. Screw 10-24 x 172
Q 720003 Lock Washar, 1/4 Al 721500 Lock Washer Int, 818"
R 717005 Fuil Hex.Nut, 1/4"-20 AV 122183 Clip Fuss
5 157102 Belt Tightener AW 122173 Battery Bracket
T 705017 Hex.Capscrew,6/16-18 x 3/4” Ig. AX 122174 “JF* Bolt
L 710002 Plain Washer, 5/16" AY F20003 Lock Wagher, 174"
v 720001 Lock Washer, 5/16" AZ 750042 Wing Nut
W 717001 Full Hex.Mut, &/16™-1B BA 122199 Film {SIMPLICITY]
X 122180 Battery BR 122203 Keys
Y 122204 Cable {Battery 1o Solanoid) BG 122235 Hex Mut- Special
F 122138 Cable {Battery to Ground) BD 166174 Switch Support
AA 705015 Hex,Capscrew, 1/4-20 x 5/8” 'p. "BE | 122234 Nut
AB 720003 Lock Washer, 1/4™
AL 717005 Full Hex MNut, 1/4"-20
AD 122142 Battery Insuslation
** FOR SERVICE CONTACT YOUR LOCAL
UNITED MOTOR SERVICE DEALER (DELCO-REMY)
_ BLACK
AMMETER
YELLOW
YELLOW
STANTER Oﬂi} ? WHITE 4 |
PITCH WAG
PURPLE YOLTAGE
REGULATOR
B G F
vy L
BAFETY BLUE =
WITEH 2
_I__- o @l GENERATOR
= BATTERY SOLENOID

kK



34

POWER TAKE-OFF

USE WITHOUT HYDRO-LIFT

Iasoriplion

Raf. farl
Let. Nn.
A 1537TaM3
B 127269
C 154258
b 727001
E 157645
[ 154213
[ 157270
H T2005]
J 71700t
K TRanad
L 157266
M 713503
N R{}81012
r 157116
G 723053
R 164146
b 137263
T 154334
i) TLI0O2
¥ 705014
w 157423
X 157272
'y 157248
Z 717310
AR 157262
AB 164153
AC | 1730
AD | H191043
AE B191022
AF | Ti3001
AD 14149

PT.Ukh - Brackel

Bearing Housing

Xeoille Bearing

Grease Fiting .
Supporl Plate

Pivot Hod 3707 Lha. x6-13 /718"
vt Balt

Lock Washer, 5716

Full Hex. Xet, 3/16"-1R
Cotter Pin, 316" Dia.x1-1/2%
Shaft Assembly, 1.T.00

Set Sereew, 316" -1R x /16"
Washer

P.T.0. Pulley

Woddrulf Key #9-3/16" x 1/4°
1~I‘|III 'Be'“.

IMler Lever Assemhly

Idter Pulley

Plain Washer, 3/16"

Hex. Cap Screw, 378" -16x1-1 /4%
Stop

Sparcer

Retaining Ring

Full Hex. Nut, 3/8"'-16
Tension Spring

Rod Guide Assermhly

Full Lock Hex. tut, 378 "-16
Spring ’
Se1 Collar

Set Screw, 1/4*'-20 x 3/4"
Clulch Rod Assembly

LT N Part
L. Mo, Py riptinn
AR | oT1Ep0: Plain Washer, 3716
Ad TL7525 Elastie Stup Mul, 5/1G=18
AK 133R2 Fivol Bar Assembly
Al T1annl Fluwn Washer 375"
AM TLTal Full Low-k Heew, o, 374-16
AN 122005 ok
Al 13712} Puller
AQ ADELOMI Bey
AR 161152 Med Guarel Assembily
AS 03005 Hex. Cap Serew 3/ =16x1"
AT TIang1 Main Wisher, 374"
Al 720002 Laock Washer, 37"
AV 717003 Full Hex. Sut, 378" =16
AW | 157050 Bely (zaanl Support
AX 705007 Hex. Capserew 5/16"-1Hx1™
AY 720001 Lock Washer, 3716™
AZ 1700t Full Hex, Sut, 3716 =15
BAa 161080 Bely Stop
BB | 7as007 Hex Capscrew, 5/16-1Hx 11,
BC TE0001 Lock Washer, /10
313 TLT0O0L Hex dub, 3716-14
BE | TioO0DZ Plain Washer, 5717
BF LG4155 Handle Assombly
BG 1537381 Spring Tension Hodl
BH 1 705019 Hex. CapSuerew, 3/16"-1Rx L1-1/47"
BS T17511 Full Lok Hex., Xal, 5/16''=18
BK 157272 Sud
AL Tl7518 Full Lock Hex, Nut, 7/16™ =14
BM 154356 Clulch Lever Assembly
B 121044 Bealy Guide
159134 Special Washer




42" SNOW PLOW & DOZER
NFR'S. NO. IT8

Whan vaing this blode with vhe Mode! 725 o Y10T0dE Life Rood F

it raguirkd in place of the FIOT0BE Rod Turmizhnd with the blods ©

LEL LT F)

#9905 45

FACKING

Tha 42" snaw plow and dorer comes packsd
complets 1n coe bundls.

ASSEMRLY

Aftach pugh bar {(11jtoblada {1) nalag ®ing pio
(9} and inatall & spring clip throogh tha king
pin. Attach the [ront Lt rod (13) to the jwmah
bar A= 3berwn. Diop the pdvot pin{B) thro the
Hlade mssernbly bracket and push bar.

ATTAGHMENT

Ta aHach the 43" pnow plow and dozes Lo the
LANDLOAD Riding Tractor, all that I8 re-
quired is to conpect pina (13) to the trictor
iront Altch and aslaty clip 110); and tocoanect
1he front i od {13) to the trastars [ arm.

OFIRATION

Altarnats holea mre oo dad 1o parmlt adjust -
raent of the shos sasemblies {8) for raleing

or lowering the hlade when cleanizg gravel
drives or walks. When cleaning concrets It
Ia desirable 1o allgw the hlade o scripe Lhe
surface.

The angle of the blade is ndjustable topermit
plowing to the Ieft or righl by moving plvet pin
() Lo ihe dzsirsd hola in the blade mounting
bracket.

For ease of Liftfng equiprmemt, 1t 18 well to
ure the coumterwsight [F50182) and additlonal
weight [(F90045) when unitg thi 42" anow plow
and graderon the LANDLGRED Riding Tractor.
These counterwe]ghis are mixonied oo the TAr
L zpaembly.

When using thin squipment it Ls metcmmended
that chalns and wheel weights be Installsd on
the trastor. Locss mounting of the chains
will make tham sali-cleaning.

'— Order by Fort Humbar

Reference

Letter Part No. Description
A 107040 Push Bar Assembly

B 1071047 Blade Ameembly, 427

£ ALE100A Pin, King, 1/2" dia. x 2-1/2" Ig.

D 107143 Rod, Front Lt .

E 107024 Shoe Assembly

F A1414903 Pin, Pivot

G 118053 Pin

H LOB7RE Clip, Spring

J T0z002 Bolt, Carriage, 3/8" - I8 N.C.x 1" 1g.
K 702003 Bolt, Carriage, 3/8" - 18 N.C, x 3/4" g,
L T20002 Washer, Lock, 3/8"

M T17003 Mut, Hex., Full, 3/8" - 18 N.C.

N 107045 Plate, Wear

35



36

42 GRADER BLADE
Mir's. No. 237

|
\ Lift Lever
.

“7%

f'.""\-. }I

F Q%
“_b F w
Hiwch Assembly

Y,

‘mj,ﬁ
5 =
s L
> e
{ _

The 42" Grader Biade ia attached to the tractor as shown in the above illustration
by following the sequence of steps as outlined helow,

i. FPosigon the grader blade upder the tractor so that the draw har assembly
may be connected to the front hltch brackets of tha tragtor, Sacure Lo place
with ? pins and spring clips.

2, Auach the lftlever to the liit arm of the tractor as shown, placing 2 plain
washera between the 11ft lever and it{t arm. Fasten securaly with a /8~
hex haad capEcrew and lock nut.

3. Attach the Uft chaln and links to the Lift lever with a pin and spaing clip 30
that tha blade can be lifted high ensugh to clear the ground when Tansport-
Ing from ons lacabion to another.

4. When dasirad, the blade may be angled to tha laft ar r{ght by removing the
pin and apring clip fmm the center hole Lo the hitch assambly. Lock the
blagde in dasired position by replacing the pin and spring clip whan tha al-
tarnate  hales In the hitch agsembly llne up with the hole (o the draw bar,




42" GRADER BLADE

r—— Crder by Fart Numher

lw()rder by Part Number

Rel. Fart Description Ref, Part Dascription
Letter No. Letter Ro.
. 107056 Blade, Grader, 42" R 719001 .| Plaln‘Washer, 3/8"
B 107058 Hitch Assembly 3 Fa0ooz Lock Washer, 3/8"
c 7062 Draw Bar Assembly T TlTao3 Nut, Hex, Full, 3/8"-16 NC
D 118053 Pin v 1070311 Chain
E BIG1045 Spring Clip \ 1)B193 Link
F ar81008 Pln w TO5005 | Capscrew, Hex Head,
G BOZI024 Spring Clip /8 -16 NOx 1 1/4" 1.
H 705056 Capscrew, Hex Head, X 717510 Mut, Hex, Full, Lock,
5/8--11 NC x 3 - lg. 1/8"=156 NC

I T2000% Loeckwasher, 5/8" Y 133058 Pin
K F17004 Nut, Hex, full, 5/8"-11 KRG z BiGl045 Spring Clip
L F05055 Capecraw, Hex Head, AA 108158 Lever

’ 5/8"=-11 NC x 2" Iy AR #5016 Capscrew, Hex Head,
M 720005 | Lockwasher, 578" 3/8*-15 NG x 1 174" 1.
N 717004 | Nut, Hex, Full, 5/8"-11 RC AC | 715001 | Plaim'Washer, 378"
P 107057 Link AD 717510 Nut, Hex, Full, Lock,
Q TOS005 | Capscraw, Hax Haad, /8 -1 NC

3/8-16 NC x 1 1/4" 1g, AE 121210 | Plat Washer, 1-1/1B"

31



38

46" DOZER BLADE
Mfrs. No. 3536

MANITOM W NNLCEET

Wive- Wa (BT B HAS TIAE CHAINS

=HE[L wL'OHES
LONG BOLTS "

T SegREBOL I

wirs. ke, ME

The 45'" Snow plow and Dozer blade can be used with
ot any weighte or chains. HOWEYVER, by using these
items, plowing and dozing will be done more effectively
and eificiently.

Uszing the rear counter weight (Mig. # 132 with # 045)
will esse Jifting of the front mounted attachments.
Thia iz mounted on the rear lift aasy. lUsing wheel
weights {1 or 2 on either side) will provide more
traction. By sdding chaina with the wheel weights
additional trection will be axperienced. Locse mount-
ing of lke chains will aasist in thelr seif cleaning.

OFERATION

There mre [ive operating positions for this blade.
The position can be changed by the operator without
leaving the seat. Turn the control rmd clockwise to
unlatch the blade. Push or pull rod to the desired
Position. For exse of changing poaiticns, raise blade
slightly {rom the ground.

Hy adjusting the shoe assembly. varicus blade heights
can be achieved. Increased height adjustment can be
done by adjusting the atoppin inthe lift Jever quadrant,

If the blade L9 uged withthe Hydralic unit, front or rear
float position can be utllized. Uslng the [ront fAoat
posilion will provide a downward pressure on the blade.
Hear Tlost will give an uprward pressure. HOWEVER
in either position the blade will follow the ground. The

Hydratic Unit can be used for a statlonary poaition
alaa,

The wear plate Is reversable. Whenone side Is worn,
Temove the holts turm plate arcond and reinstall bolts.

LUBRICATION

Lubricate ail Joint? where rods enter holes. Also
lubricate pivet pointa. Periodiclubrication will assist
in enge of operation.

PACKIRG

The 46'' Snow Plow and Dozer Blade comes Lln one
carton with all necessary hardware,

AYIEMBLY

Attach hitch assembly to hiade aspembly, using the two
yoie plns &nd cotter ping provided. Using the two eye
bolts, attach spring from hitchtoblade. Allow 172" of
thread to ahow thrunute. Attachtotractor as indlcated
in Fig. 1 with the {wo plng and spring clips. Attach
blade direction rod bracket to top acrew on right hand
aide of the Fuel Tank & Steerlng Post Support Assem-
bly. See Fig. 1. (lf this bracket has been inatalled for
usnge with another implement, it need not be removed).
Artack lilt rod to tractor lift lever {tcp Hole) and to
plow.. Fig. 1. Insert blade direction rod thru bracket
and attach to hlade. Secure inplace with apring clipa.



46” DOZER BLADE

=
Ref. | Part Ref, { Part
Let. | Nao. Description Let. | No. Degcription
A 10709 | Blade Asa'y Y 720001 Lock Washer 57167
B 107105 | Wear Plate Z 717001 Full Hex. Nut 5/167°-18
c TAG02 Carriege Boli, 3/8"-I6 x 1'' Ig. AA 107121 Eyebaoit
D Te00d2 Lock Washer 3/8'" AR | 717001 Full Hex. Nut 5/16*"-18
E 717003 | Full Hex Nut 3/8”*-16 N.C. AC | 101126 | Spring
F 107108 | Shoe Ass'y. AD | 107122 Push Bar Ass'y
G T19001 Flat Washer 3/8" AE | 107133 Pivot Pin 5/8' Dia. x 3-3/8%" Ig. :
H 720002 Lock Washer 3/8% AF -| 722003 Cotter Pin 3/16 x 1-1/4"" 1g.
J 705004 Hex. Cap Screw 3/8" - 1§ x 374" AG | 1o7134 Latch
K 107109 | Pivot Frame Ass'y AH | 723002 | Roll Pin 7/32" Dia. x 1" Ig.
L 154305 Yoke Pin Ad 107135 Latch Spring
M 722008 | Cotter Pin 1/8 Dia, x 1" AK | wiiae Latch Rod
N 107116 | Pivot Plate Ass’y AL | 722018 { Coiter Pin 3/32" Ma. x 5/8"
P 107118 | Pivot Rod AM | 118053 {Hiteh) Pin
Q 10EGBT Brackst AN 106787 Spring Clip
R 1071149 Fivot Arm AP 107143 Front Lifi- Rod
5 | 156150 Spacer AQ | 106788 Spring Clip
T 705007 | Hex CapScrew5/18"-18x 1" 1g. AR | 106131 Fork Ass'y
u 719002 | Plain Washer 5/16* AS | 107137 Handle Ass'y
o’ 720001 | Lock Washer 5/16" AT | 705018 | Hex. Cap Screw 5/16"’-18 x 1-1/2*
’ 717001 | Full Hex. Mut 5/16'-18 N.C, AU | 717511 Fufl Lock Hex. Nut 5/16""-18
{ 107120 | Plvot Stud

39



DECALS

YGAFE - FILne - SPAPLICITY & WO, 3112V

154109 - FiLd SEAT DECKE - REAR

164135 FILM, SEAT DECE 122199« FILM SIMPLICITY IBATTERYI

VG137 - EMELER =5

122191 . DECAL, SPLED RANGE

164131 - FILM EOWVEREIGN
131595 - FLAIE, FATENT MO,

12 M5 - PLATE, SEMIAL MO,

WEa178 - H{WID 5TRIFP IE?EBE-EALITICINIDEEAL IFUEL TANK]

FS?53T - EMBLEM

157185 . FILM 1A 1R CLEAMNE AN
181130 - FILM [&IA CLE SMERY .

FRONT COUNTER WEIGHT . . MFR. NOQ, 223
REAR COUNTER WEIGHT , . MFR, NO. 182
WEIGHT {USEWITH 182) . . . MFR.NQ. 045
WHEELWEIGHT . . . . . . MFR.NO.536

RN
WEIGAT ALY

RO MEH
TRMAZI WHLEL mFafie T
LN BOL TS .

~ BIrILa%

IR LR P
WEIGHT AALY 1.
N

THORT A0 TS

182 & 045 T 538

LONG BOL TS

IRl




